F-600

VAR

26



WVARI
Frame and blade drive
Pos.|Part name Dimensions Drawing - Standard |Ord. No. |Pcs|
100 |Chassis of mulcher F-600 22 91536 027 184096 | 1
101 |Brake shoe 22 9 1664 024 189014 | 2
102 |Driven pulley of blade F-700 3203325072 184103 | 1
103 |Travel clutch pulley separate part list 1
104 [Blade drive pulley separate part list 1
105 |Brake toggle 22 9 8032 048 196 003 | 1
106 |Shaft of blade F-700 32 03822 024 184093 | 1
107 |Blade holder F-700 3208021 035 184094 | 1
108 |[Shim 47x35x0.3 3209220 158 168 020 | 3
109 |Shim 30.5x20.2x0.3 32 09220 058 127041 | 3
110 |Pin of travel pulley weldment 2299311013 184090 | 1
111 |Dyed cover 3219220126 127014 | 1
112 |Brake shoe spring 1.5x8x41x11 632 0 9746 044 189511 | 1
113 [Pin of pulley arm 63209311 180 184 607 | 1
114 |Cylindrical cap 6x20 black, soft 184528 | 1
115 |Bolt M10x25 CSN 02 1103.55 184568 | 2
116 [Bolt M10x1x25 CSN EN 28676 137501 | 1
117 [Bolt M6x50 CSN 02 1103.25 184551 | 2
118 |Bolt M6x45 CSN 02 1103.25 195523 | 1
119 |Bolt M6x35 CSN 02 1103.25 184587 | 1
120 [Bolt M6X10 BN 3326 184529 | 1
121 [Nut M10 CSN 02 1492.25 195527 | 1
122 [Nut M6 CSN 02 1401.25 1800141 | 2
123 [Nut M6 CSN 02 1492.25 168516 | 1
124 [Washer 10.5 CSN 02 1702.15 189 567 | 1
125 INORD LOCK washer 10 INLSP-ST-D10 184615 | 3
126 |Washer 6.6 CSN 02 1429.05 195530 | 1
127 |Washer 6.1 CSN 02 1740.05 6510920 | 4
128 |Woodruff key Se7x5x32 CSN 02 2562 184527 | 1
129 [Retaining ring 25 CSN 02 2930 131520 | 3
130 |Retaining ring 20 CSN 02 2930 110515 | 1
131 |Socket safety washer 8 BN 13194 184614 | 1
132 [Retaining ring 47 CSN 02 2931 126 504 | 1
133 [Spring TZ 1.8x16.2x63x20 169514 | 1
134 |Spring T 088.088.0632 184553 | 2
135 |Bearing 6005 2RS 135501 | 3
136 |Blade Hi-Lift GATOR Mulcher |57 cm F-600 184601 | 1

Connection of spring of blade brake and spring of blade drive pulley

F-600

27



F-600

\ Y/

L ﬁ@\_
ooou01 AOA? DAY

ndag op nuapMmoq
1UDADQNOISDZ DLW 1UIOHUOY 'gozzod ndey Jzwnud

i nuepmoq njyoy
DU N}ADZ D3UDY DU ZO
DUDAOGMOIS0Z 23130 1UPDZ

0¢¢ \\ .

7ved 112\ [22/92C =

i NNIONOB OHINQYILONZYL (THYL YN @H 301V V °80Z 30120d 00
MNIOMOB 30I0vH AXACONDM JAOLAYZ INYAGBNDNSYZ NMLONGDH 1374000 R
YOIAZ 01-00 Vilyd [OVOYIAO 35 30N HOMONIOOH MAINS ONN
Od NINIOMOE OHINIVILONZVL Ne39 A 30KGvH IAONIOMOE WINZZYLO
N3z IN3ZRIZS

TAGZ FiBp 2/} OP UDAGGNGIS0Z aud S1Gds UBpMOA[Z
nADz Aiep z/} op - PZ4q_342JoWoIN0 _u3pMog[9 5
= = nuAid Azod ounns|G 4
[ RUsphog 85067 po ¢/ QLod Aiod usphogly ,ﬁb
A6z AEP 2/ oD Uphogno.goz_auid SipPOM_uspMog[C \V/
UpAOQNOJE0Z_Zud ARz fotisp /1 Op o5 5503540 _Uaphog[Z x >
s T e taomed ‘@V .
HOYYMLIAIY YN|  NAYY A gN0YS 1OVAOZIY3S &
iii WSl 8Z0W s 0ygueuoy po — INJAVISYN JNOVINYZ vﬁ SN 9¢¢
74

¢9¢ 00¢ 91¢

=

&2
¥¢¢ 60¢ v1¢ 6¢C 0L¢ LEC B1¢ S¢¢ -

¢0¢ Sl¢ ¢0¢ Gee v0¢

'81Z 301Z0d 94N 3IULVA INVADENONSYN Od v '11Z 301Z0d NdI
INYAQBNOYSYN Od v LIAYSYN ONLAN 31 ALIZNWA 3A0AN9

28




F-600

WVARI
Gearbox and handlebars holder
Pos.Part name Dimensions Drawing - Standard|Ord. No. [Pcs|
200 [Driven travel pulley F-700 22 93325039 184041 | 1
201 |Gear shifting lever weldment 22 9 3832 008 184045 | 1
202 |Prefabricated handlebars holder separate part list 1
203 |Complete handlebars F-600 separate part list 1
204 [Tightening nut 2299016 010 192012 | 1
205 |Spacing band 3201530138 184040 | 1
206 |Draw plate 3201740017 184042 | 1
207 |Pin of leading wheels arrestment 3209311 184 184097 | 1
208 |Pin of push-pull bowden cable 3209311169 184554 | 1
209 |Indicator 632 0 3941 004 184578 | 1
210|Gear shifting scale 632 0 8741 003 184617 | 1
211 |Spring 1.25x11.25x28x8.5 [632 0 9746 004 124 500 | 1
212 |Spring TZ 1.8x16.2x63x20 169514 | 1
213 |Gearbox MST 203-566 184618 | 1
214 |Lever START DC10 1L.C0717001, L=1350 184534 | 1
215 |Carriage bolt M10x110 CSN 02 1319.25 184 550 | 1
216 Bolt MS8x65, 5.8, shape A |CSN EN 24014 1
217 Bolt M8x20 CSN 02 1103.25 189548 | 5
218 Bolt M8x20 BN 1206 184 588 | 1
219 Bolt M6x50 CSN 02 1103.25 184551 | 4
220 Bolt 1/4"x3/4" BN 69 184558 | 1
221 |Nut M16x1.5 CSN 02 1403.25 184 556 | 1
222 |Nut M8 CSN 02 1403.25 1300 197| 2
223 Nut M8 CSN 02 1492.25 104622 | 5
224 Nut M6 CSN 02 1492.25 168 516 | 3
225 |Washer 10.5 CSN 02 1702.15 189567 | 1
226 [Washer 8.4 CSN 02 1702.15 131517 |13
227 [Washer 8.2 CSN 02 1740.05 104574 | 7
228 [Washer 6.6 CSN 02 1729.05 195530 | 1
229 [Washer 6.4 CSN 02 1702.15 189571 |3
230 [Washer 6.1 CSN 02 1740.05 6510920 1
231 [Punch rivet 3x8 CSN 02 2391.3 182525 | 4
232 [Retaining ring 22 CSN 02 2930 125504 | 2
233 |Retaining ring 16 CSN 02 2930 108503 | 1
234 |Stirrup ring 5 CSN 02 2929.05 150 606 | 1
235 [Buffer weldment 22 9 8643 008 184110 | 1

29



VAR F-600

P\

[

317 1320\307

01

30




F-600

WVARI
o
Wheels, side flap, front cover
Pos. [Part name Dimensions Drawing - Standard|Ord. No. |Pcs|
300 |Lug of differential gear 22 91625 031 184102 | 2
301 |Leading wheels F-600 separate part list 1
302 |Front cover F-600 weldment 22 9 8549 033 184 098 | 1
303 |Side flap F-600 weldment 22 9 8549 034 184099 | 1
304 [Woodruff key 3/16" 32 03330 021 189 036 | 2
305 |Rubber mudflap F-700 32 08530 038 184043 | 1
306 |Lower cover of gearbox 32 08545072 184 559 | 1
307 Bolt 3209016 089 182038 | 2
308 |Spring TZ 1.8x16.2x63x20 169514 | 2
309 |Control element M8x14 VCF 30 184 606 | 1
310 |Swing joint 90500531 P 184612 | 1
311 [Wheel 395/30 F arrow pattern, left |3.50-8 4PR, F-600 184619 | 1
312 |Wheel 395/30 F arrow pattern, right |3.50-8 4PR, F-600 184 620 | 1
g};} Tyre 3.5-8.00 KING TIRE 184 629 i
3.5-8.00 1
g};; Tyre tube angle valve TR87 184 628 1
113 Wheel rim 395/30 F 184630 | |
312.3 1
313 |Bolt ST 4.8x16 BN 1880 184 605 | 2
314 |Adapter ring 20x32x1 DIN 988 184 622 | 2
315 |Bolt M8x25 CSN 02 1103.25 110525 | 2
316 |Bolt M6x16 CSN 02 1103.25 189522 | 5
317 |Nut M10 CSN 02 1492.25 195527 | 2
318 |Nut M8 CSN 02 1492.25 104 622 | 2
319 |Nut M6 CSN 02 1492.25 168 516 | 2
320 |Washer 10.5 CSN 02 1702.15 189 567 | 2
321 |Washer 8.4 CSN 02 1702.15 131517 | 4
322 |Washer 6.4 CSN 02 1702.15 189571 | 5
323 |Washer 6.1 CSN 02 1740.05 6510920] 3
324 |Stirrup ring 15 CSN 02 2929 184 621 | 2
325 |Rivet ASL 4810 184623 | 3
Notes:

Pos. 311 and 312 differ only in the direction of arrows on the tyre;
tyre, tyre tube and wheel rim are the same for both left and right wheel.

31



VAR

F-600

414 477 405 427 414

4172 410 418 415 421

415 419 418 401

32




WVARI

F-600

Engine, blade and wheels drive, cover

Pos. |Part name Dimensions Drawing - Standard | Ord. No. |Pcs
400 |Driving pulley F-600 22 9 3325 044 184100 | 1
401 |Engine plate F-700 weldment 22 9 8032 054 184049 | 1
402 |Mulcher blade cover complete 22 9 8545 039 184020 | 1
403 |Woodruff key 3/16" 3203330021 189036 | 1
404 |Front belt guide 32 03340 007 184056 | 1
405 |Upper gearbox cover 32 08545078 184101 | 1
406 |Bolt W 3/8" 3209016 057 105011 | 1
407 |Rubber washer 3209220230 189105 | 1
408 |V-belt OPTIBELT TX17x1290Ld 6T6K 184563 | 1
409 |V-belt TX13x660Ld 6T6K 184562 | 1
410 |[Engine HONDA GCV 190 A N2G7SD 184624 | 1
411 |Bolt M8x40 CSN 02 1101.25 169509 | 3
412 [Bolt M8x35 CSN 02 1174.25 189590 | 1
413 |Bolt M8x20 CSN 02 1103.25 189548 | 4
414 |Bolt Mox16 CSN 02 1103.25 189552 | 6
415 |Nut M8 CSN 02 1492.25 104622 | 4
416 |Nut M6 CSN 02 1492.25 168 516 | 2
417 |Washer 10.2 CSN 02 1740.05 106530 | 1
418 |Washer 8.4 CSN 02 1702.15 131517 | 8
419 |Washer 8.2 CSN 02 1740.05 104574 | 4
420 |Washer 6.6 CSN 02 1727.15 169 508 | 3
421 |Washer 6.4 CSN 02 1702.15 189571 | 3
422 |Washer 6.1 CSN 02 1740.05 6510920 | 4
423 |Bolt M6x35 CSN 02 1103.25 184587 | 1
424 |Nut M6 CSN 02 1401.25 1800141 | 1
425 |Washer 3209225010 189009 | 3
426 [Rubber washer 3209225011 189010 | 3

33



wvARI F-600
Ld
Leading wheels
Pos./Part name Dimensions Drawing - Standard |Ord. No.|Pcs|
1 [Frame of leading wheels [weldment 22 9 1646 034 184 095 | 1
2 |Wheel hinge, left 22 91646 036 184104 | 1
3 |Wheel hinge, right 229 1646 037 184105 | 1
4 |Sliding washer 3209220 229 182039 | 4
5 |Elastic cotter pin AMA 2914 182533 | 2
6 |Washer 21 CSN 02 1702.15 124530 | 2
7 |Stirrup ring 15 CSN 02 2929 184621 | 4
8 |Wheel 220/20 F, bear. diam. 20mm 184 625 | 2
9 |Stop spring N 77.16 42-85 182531 1
10 [Nut M6 CSN 02 1403.25 105520 | 1

34




WVARI F-600
Handlebars holder
Pos.Part name Dimensions Drawing - Standard|Ord. No.|Pcs]
1 |Pivot 3209311103 192 007 | 1
2 |Pin 3x18 CSN 02 2156 127 504 | 1
3 |Spring 1.25x11.25x28x8.5|32 0 9746 004 124 500 | 1
4 |Nut M10 CSN 02 1492.25 195527 1
5 |Washer 10.5 CSN 02 1702.15 189567 | 1
6 [Handlebars holder F-700 22 9 8045 064 184 058 | 1
7 |Swivel 22 98053 013 184 003 | 1
8 |Detent lever 3208041018 184 004 | 1
9 |Washer 8.4 CSN 02 1702.15 131517 1

35




F-600

VAR

19 22 19 9

36



F-600

WVARI
Handlebars F-600
Pos.Part name Dimensions Drawing - Standard|Ord. No.|Pcs|

1 |Red knob 1AC02040 184519 | 1
2 [Bowden cable of pulley F-700 22 9 8074 050 184502 | 1
3 |Bowden cable of brake F-700 22 9 8074 051 184501 | 1
4 |Bowden cable of clutch F-700 22 9 8074 053 184503 | 1
5 |Bowden cable of wheel arrestment F-700 22 9 8074 054 184504 | 1
6 |Bowden cable of automatic brake 22 9 8074 061 184510 | 1
7 |Swivel handlebars, weldment 22 9 8078 064 184 011 | 1
8 |Holder of lever DC-10 3208032 128 184 068 | 1
9 |Control lever 32 0 8058 009 196 013 | 2
10 |Rubber lever stop 32 0 8065 002 196 519 | 2
11 |Lever pin 3209311157 196 520 | 2
12 |Bolt M5x12 CSN 02 1103.25 184524 | 2
13 |Rivet AST 6415 MB 184 626 | 4
14 |Nut M6 CSN 02 1403.25 105520 | 4
15 |Nut M5 CSN 02 1492.25 105518 | 2
16

17 |Washer 5.3 CSN 02 1702.15 189 581 | 2
18

19 |Stirrup ring CSN 02 2929.05 189576 | 4
20 |Brake lever SACCON LK0651B 184517 | 1
21 |Self-tapping screw 26750 KB50/5/x20 ZN 184 627 | 2
22 |Rubber handle, black START IMA08010 184 518 | 2
23 |Lever START 1AT09006 L=1300 184 520 | 1
24 |Bowden cable protection 32 0 8520 009 2

37



WVARI

F-600

[J
Blade drive pulley
Pos. [Part name Dimensions Drawing - Standard Ord. No. |Pcs
1 |Pulley arm 22 93330 021 184 069 1
2 |Pulley for belt X17 632 03325 069 184 579 1
3 |Bearing 6300 2RS 189585 | 2
4 |Retaining ring 35 CSN 02 2931 126 503 2
5 |Retaining ring 10 CSN 02 2930 6021519 | 1
6 |Friction bearing A 10x14x10 SZ 184 599 1
7 |Friction bearing A 10x14x16 SZ 184 600 1
8 |[Belt guide at pulley 3213340010 184 108 1
9 |[Bolt M5x12 CSN 02 1103.25 184 524 1
10 |Washer 5.1 CSN 02 1740.05 127 512 1

38



WVARI
9
10
Ld
Wheel drive pulley
Pos.Part name Dimensions Drawing - Standard|Ord. No.|Pcs|
1 |Arm of wheel drive pulley 22 93330 025 184 091 | 1
2 |Wheel drive pulley 632 03325 068 184512 | 1
3 |Pulley bearing shell 63209320071 196 528 | 1
4 |Friction bearing 6300 2RS 189585 | 1
5 |Retaining ring 35 CSN 02 2931 126 503 | 1
6 [Bolt M6x30 CSN 02 1101.25 184 581 1
7 [Nut M6 CSN 02 1492.25 168 516 1
8 |Washer 6.4 CSN 02 1702.15 189571 1
9 |Friction bearing A 10x14x10 SZ 184599 | 1
10 |Friction bearing A 10x14x16 SZ 184 600 | 1

F-600

39





